


TEST REPORT

Report Reference No.	QCR 1404/158
Report Date	18/04/2014
Customer's Name	R.K.Polymers
Material	Alky Substituted Phenol Formaldehyde Heat Reactive Resin
Type	Heat Reactive / Adhesive Resin
ABELIN Grade	A-7547
Customer's Code	Lumps
Total Quantity	2000 kg
Packing	80 bag x 25 kg each

S.No	Characteristics	Test Parameters / Method	Unit	Typical Range	Observed Values	Observed Values
	Batch No.				04/107	04/108
	Manufacturing Date				14/04/2014	15/04/2014
01	Physical Form	-	-	Pastille/ Lumps	Lump	Lump
02	Colour	-	-	Dark Brown Lumps	Dark Brown Lumps	Dark Brown Lumps
03	Methylol Content	Dean and Stark	%	12 to 14	13.76	13.41
04	Softening Point	Ball & Ring	Deg. C	90 - 100	91-92	91-92
05	Quantity		kg		1025 kg	975 kg
06	Bag Nos.		kg		41	39


 Tested By
 Quality Control

Authorised By

Works:B-16,M.I.D.C.Ind.Estate,Ambad,Nashik-422010.**Tel:**2382225/2381525 **FAX:**0253-2380225

Mumbai Office:B-101,Vishnu Baug,137,S.V.Road,Andheri(W).Mumbai-400058

Tel:28378321/28378322/28378886/40166940.**Fax:**02228390508 **E-mail:** abelin@vsnl.com